CSO LONG TERM CONTROL PLAN
SRF PROJECT NO. CS-330106-05

CITY OF PORTSMOUTH
PORTSMOUTH, NEW HAMPSHIRE

April 2005

Prepared by:
Underwood Engineers, Inc.

Portsmouth, New Hampshire
1110



CSO LONG TERM CONTROL PLAN
CITY OF PORTMOUTH, NH

TABLE OF CONTENTS

BXECUTIVE SLINIMARY ..voonsinssens s osss o s v oo s s s v s s easm st on ES-1

1. INTRODUCTION

I 1 (e g S ————————— -1
1.2  Combined SewWer OVEITIOWS .......cocoeriimrieerrriiieeie e st eesais s s s s s -1
1.3 LTCP Purpose and ODJECHVES .....cousirmmmmsrersssssssssistsssntansissssssnsssnssssmnsasiaissssssnsions 1-2
1.4 Previous sewer improvements ProjeCS ... i imssnissessiessnisinenimsminnssmums 1-3
141 Wastewater Facilities Planming Stdy .cummummsmssmsmsmsmanemsmmsssnsrmes 1-4
[...]
- Costs do not include upgrades to other infrastructure which may be required along the same corridors, such as
additional (ineligible) sewer / drain piping, water, roads, sidewalk or curbing improvements.

Targeted separation is recommended to be considered in the development of CSO
abatement alternatives in Section 5.3.

Underwood Engineers, Inc 5-3 CSO LTCP Report
1110\08C_rptltcp 2005-5 (Apr 2005) Portsmouth, New Hampshire



COMPLETE SEPARATION

The construction of new dedicated sanitary and storm sewers throughout the City of
Portsmouth would address CSOs at the South Mill Pond and Deer Street by increasing the
system conveyance capacity and eliminating storm flows in the sanitary sewers. It
should also address the current flooding and sewer backups into area residences which
occur due to the hydraulic limitations of the existing system. Ideally, complete separation
would enable conveyance of all sanitary flows to the Peirce Island WWTP for treatment.
Separated storm water would require additional controls for meeting applicable storm
water standards. Upgrades to restore capacity of the sewage pumping stations would
also be required in conjunction with complete separation.

Conceptual costs for construction of new dedicated sanitary and storm sewers were
estimated at $31 million, for coverage of approximately 486 acres and 84,100 ft project
length (Table 5-3). These costs were derived from the more detailed evaluation of the
Lincoln Area targeted separation program (approx. $330 / fi, Appendix 5-1), plus the
additional remaining combined sewer areas at an average cost of $500 / ft project length.
The additional areas considered for complete separation are shown in Figure 5-1 and
Table 5-3, Areas A-G. A higher unit cost of $500/ft for separation of the additional
combined areas was used to account for the higher contingencies associated with these
less well-defined areas.

Table 5-3 Opinion of cost for complete separation of storm and sanitary sewers

Approx. | Approx. | Estimated

Area Description Project | Area, Sewer
. Length, ft| acres cost*
Targeted separation areas (Table 5-2) 65,200 346 $21.37M
Additional areas for Complete Separation
A |Washington Street 4,400 35 $22M
B |Congress Street 4,300 20 $22M
C  |Bridge Street 1,900 5 $1.0M
D  [Sparhawk Street 1,200 10 $0.6M
E [Maplewood Avenue 1,600 15 $08M
F |Cottage Street 3,500 25 $18M
G  |Hillside Drive 2,000 30 $1.0M

Estimated cost for construction of new dedicated sanitary
& storm sewer piping

84,100 ft| 486 ac | $30.97 M

Say, 331 million

* Includes costs for sewer / drain projects eligible to be funded under the State Revolving Fund wastewater program.
- Unit cost of $500/ft project length based on December 2003 dollars (ENR CCI 6782), including contingency
(20%) and engineering (20%).

- Costs

do not include upgrades to other infrastructure which may be required along the same corridors, such as

additional (ineligible) sewer / drain piping, water, roads, sidewalk or curbing improvements.

Underwood Engineers, Inc 5-4 CSO LTCP Report
1110\08C_rptiltep 2005-5 (Apr 2005) Portsmouth, New Hampshire



Similarly as for targeted separation, additional technologies to be implemented along with
complete separation would include treatment of separated storm water (Section 5.2.2) and
basic upgrades to pumping stations (Section 5.2.4).

Other considerations for complete separation are non-economical factors including its
feasibility and length of time required for its implementation. Even if reconstruction of
the complete sewer system could be performed, the difficult topography of the area
physically limits the size of new sewer and drainage piping that can be installed. In any
case, the higher priority targeted separation projects would be completed first and these
will address approximately 70% of the combined sewer area..

For these reasons, and the higher costs associated with complete vs. targeted separation,
additional sewer separation projects up to 100% (complete separation) will be considered only as
part of the Phase 2 LTCP projects, once the effectiveness of the targeted separation program
can be evaluated.

5.2.2 Rapid Treatment

Rapid treatment technologies may be applied for control of CSOs as well as for separated storm
water. Current regulations (Section 2) will require treatment for remaining CSO events to
ensure that bacterial limits are met for discharges to the South Mill Pond or the Piscataqua River.
Applicable limits for Class B / Shellfish growing waters are <70 #/100 mL total coliforms or <14
#/100 mL fecal coliforms. Preliminary bench scale testing with CSO first flush samples
(Section 3.3) showed that solids separation and disinfection are feasible treatment technologies
for CSO control in the City of Portsmouth.

Storm water discharges are also required to be controlled via the implementation of best
management practices to reduce pollutant loads (EPA, 2000). The LTCP includes treatment
for removal of suspended solids for separated storm water. Disinfection is not required for storm
water discharges.

This section reviews the following rapid treatment options:
- Screening, vortex / swirl separators, and chemical treatment, for control of solids and
floatables in storm water and CSOs
- Disinfection with sodium hypochlorite and dechlorination for CSOs

SCREENING

Screening can provide removal of large solids from CSOs or storm water. A variety of
screen types are available including mechanically cleaned fixed screens, rotary drum
screens, traveling screens and brush screens, each with different aperture sizes for
different particle removal applications.

Coarse screens are generally applied for control of gross floatables and solids in CSOs or
storm water (Moffa, 1997). Fresh Creek bag screens and Romag horizontal screens were
considered for installation at the South Mill Pond, CSO OQutfall 10A.

Underwood Engineers, Inc 5-5 CSO LTCP Report
111008C_rptiltcp 2005-5 (Apr 2005) Portsmouth, New Hampshire



A conceptual design for screening treatment at the South Mill Pond was developed as
shown in Figure 5-2, as follows:

South Mill Pond CSOs 10A/10B
- 10’ x 20’ below ground screening facility
- Design peak flow rate 46 mgd (5-year storm)
- Estimated project cost $0.86 million, incl. engineering and contingency, not
including land acquisition or legal fees.

Appendix 5-1 includes the detailed cost tables. Screening costs for storm water
treatment were not estimated.

VORTEX / SWIRL SEPARATORS

Vortex separators are flow-through structures for settleable and floatable solids control
that are especially suited to highly variable and intermittent flows such as those from
storm water or CSOs. No moving parts are required as the unit is designed to self-
induce a swirling vortex-like flow regime. The heavier, denser solids concentrate at the
bottom of the unit and are removed with the underflow, which is typically between 6-10%
of the influent flow rate. The underflow and solids are collected in a bottom hopper for
later removal. Units which incorporate a weir and baffle will provide capture and
storage of floatables. The floatables are carried out with the underflow when the storm
flow subsides. For lower intensity storm events, vortex separators also provide offline
storage.

Conceptual sizing of vortex type separators for control of CSOs and / or storm water for
the City of Portsmouth (Figures 5-3 Deer Street, and Figure 5-4 South Mill Pond are
presented as follows:

Deer Street CSO 013
- 1 x 36-ft diameter vortex separator unit
- Design peak flow rate 18.7 mgd (1-year storm)
- Estimated project cost $2.1 million, incl. engineering and contingency, not
including land acquisition or legal fees.

South Mill Pond CSOs 10A/10B
- 2 x 43-ft diameter vortex separator units
- Design peak flow rate 46 mgd (5-year storm)
- Estimated project cost $2.7 million, incl. engineering and contingency, not
including land acquisition or legal fees.

Storm water treatment
- 1 x 24-ft diameter vortex separator unit
- Design peak flow rate up to 45 mgd (70 cfs)
- Estimated project cost $0.5 million per treatment unit, incl. engineering and
contingency, not including land acquisition or legal fees.

Underwood Engineers, Inc 5-6 CSO LTCP Report
1110\08C_rptiltep 2005-5 (Apr 2005) Portsmouth, New Hampshire



Appendix 5-1 includes the detailed cost tables.

CHEMICAL TREATMENT

Chemical treatment for enhancing solids settling and removal performance was
considered for CSO abatement for Portsmouth.  Ballasted flocculation type packaged
treatment units (such as the Actiflo® by U.S. Filter) and upflow clarification / solids
contact clarifier units (such as the DensaDeg® by Infilco Degremont) were considered.
Chemical treatment may provide improved solids removals compared to physical vortex
separators or coarse screening units. However, these technologies are not recommended
for CSO control for the City of Portsmouth due to their relative complexity for operation,
high maintenance mechanical equipment (including sand or sludge recirculation
pumping), and the requirement for handling of additional chemicals. Conceptual costs
were not developed for these options.

DISINFECTION WITH HYPOCHLORITE

Disinfection with hypochlorite was considered the most applicable since City personnel
are familiar with this disinfectant (used at the Peirce Island WWTP), and bench scale
testing results presented earlier (Section 3.4) showed that adequate disinfection could be
achieved in relatively short (5 to 10 mins) contact times using high rate mixing.
Pretreatment for solids removal would be necessary in conjunction with this technology
to ensure disinfection limits can be met for CSO discharges. Dechlorination facilities
using sodium bisulfite were also assumed to be installed with disinfection treatment.

The following conceptual design was developed for rapid disinfection for CSO flows:

Deer Street CSO 013
- Design peak flow rate 18.7 mgd (1-year storm)
- High rate mixing
- 54 ftx 26 ft x 8 fi side water depth (5 minutes contact time)
- Dechlorination with sodium bisulfite
- Estimated project cost § 1.4 million, incl. engineering and contingency, not
including land acquisition or legal fees.

South Mill Pond CSOs 10A/10B
- Design peak flow rate 46 mgd (5-year storm)
- 78 ftx 36 ft x 8 ft side water depth (5 minutes contact time)
- Dechlorination with sodium bisulfite
- Estimated project cost $ 1.8 million, incl. engineering and contingency, not
including land acquisition or legal fees.

Figures 5-3 and 5-4 show a conceptual layout of the chlorine contact tanks following
solids pretreatment with vortex type separators. Appendix 5-1 includes the cost tables.

Based on the review of rapid treatment technologies for solids separation and disinfection
presented above, and the results of preliminary bench scale testing, it is recommended that vortex
swirl type separators followed by chlorination / dechlorination be considered as the rapid

Underwood Engineers, Inc 5-7 CSO LTCP Report
1110'08C_rptiltep 2005-5 (Apr 2005) Portsmouth, New Hampshire



treatment option in the evaluation of CSO abatement alternatives (Section 5.3). The
recommendation of vortex type separators is based on the proven track record for these
technologies in similar applications, their effective solids removal, small footprint, simplicity of
operation, and minimization of treatment chemicals. Screening facilities may also be used as
pretreatment for removal of larger solids.

5.2.3 Storage

Temporary storage of CSO flows may be used to reduce discharges of untreated sewage to the
receiving waters. If available, excess capacity in the collection system may be used (in-line
storage), or dedicated off-line storage facilities may be constructed. Excess flows are stored
until the storm event subsides, after which flows are pumped back through the system for
treatment at the WWTP. For the City of Portsmouth system, the existing collection system
limitations are such that both in-line and off-line storage options would require new construction.

Some pretreatment such as coarse screening is necessary to be implemented along with either in-
line or off-line storage facilities. Conceptual designs were developed based on storage of 0.85
million gallons at Deer Street and 1.9 million gallons at the South Mill Pond. These volumes
would provide storage for projected CSO volumes occurring between the 2-year to 5-year design
storm return frequency (1.5 to 1.9 inches total rainfall over 2 hours), conditions which are more
conservative than the 1-year minimum basis of design (1.2 inches total rainfall over 2 hours).

IN-LINE STORAGE

The SWMM modeling showed that the existing collection system has very limited
capacity available for in-line storage. Therefore, this option assumed new construction
of box culverts for in-line storage. Costs also included preliminary screening and a flow
diversion structure. Disadvantages to the use of in-line storage may include increased
risk of flooding or sewer backups, odor potential, and high maintenance costs.

The following conceptual design was developed for in-line storage requirements:

Deer Street CSO 013 (Figure 5-5)
- 1,600 ft of 8 ft x 10 ft box culvert, along Market Street up to Deer Street.
- Design peak CSO volume 0.85 MG (2 to 5-year storm)

South Mill Pond CSO 10A/10B (Figure 5-6).
- 3,000 ft of 8 ft x 10 ft box culvert, constructed along Parrott Ave and
following the main interceptor to the Mechanic Street Pumping Station
- Design peak CSO volume 1.9 MG (2 to 5-year storm)

The total cost for in-line storage at both Deer Street and the South Mill Pond was
estimated at $13 million, including engineering and contingency (40%), but not including
costs for additional land acquisition or legal fees.

Underwood Engineers, Inc 5-8 CSO LTCP Report
1110\08C_rpttcp 2005-5 (Apr 2005) Portsmouth, New Hampshire



OFF-LINE STORAGE

Off-line storage facilities were assumed to consist of a flow diversion structure, pre-
screening facilities, above ground storage tank, and a new pumping station at each site for
return of stored flows to the collection system.

The following conceptual design was developed for off-line storage requirements:

Deer Street CSO 013 (Figure 5-7)
- 80 ft x 160 ft storage tank
- Design peak CSO volume 0.85 MG (2 to 5-year storm)

South Mill Pond CSO 10A/10B (Figure 5-8).
- 120 ft x 200 fi storage tank
- Design peak CSO volume 1.9 MG (2 to 5-year storm)

The opinion of cost for off-line storage tanks at Deer Street and the South Mill Pond was
estimated at $16 million. Appendix 5-1 includes the detailed cost tables.

Based on the review of CSO storage options, this technology is recommended to be considered in
the development of CSO abatement alternatives.

5.2.4 Increased conveyance capacity - Pumping Station Upgrades

Increasing the existing collection system capacity to convey combined sewer flows to the WWTP
was investigated as another technology for CSO control. A total peak flow rate of 65 to 70 mgd
was assumed to be required, to convey approximately 46 mgd projected peak flows from the
South Mill Pond drainage area, as well as the estimated 19 mgd projected peak flow from the
Deer Street drainage area. The peak combined sewage flow of 70 mgd was also based on
projected peak future flows for sanitary (15 mgd) and infiltration / inflow (55 mgd), for buildout
scenarios for the City of Portsmouth in the year 2020 (Wastewater Facilities Plan Update by
Underwood Engineers, 1999).

For the LTCP options, three levels of pumping station upgrades were considered (see cost tables
in Appendix 5-1):

a) Reconfiguration and restoration of design capacity (12 mgd) of Deer Street Pumping
Station and minor (electrical) upgrades for the Mechanic Street pumping station:

Deer Street Pumping Station $2 million
Mechanic Street Pumping Station  $0.3 million
Total to restore design capacity $2.3 million

b) Expansion to enable increased conveyance of sewage to the WWTP, either by expansion
of Mechanic Street pumping station to 36 mgd, or by installation of a new force main